

# INSPECTION CERTIFICATE ACC.TO EN 10204 -3.1

**CUSTOMER:** 7TMW INC

**INSPECTION NO:** JZL2305190314

**L/C NO:**

**LOT NO:** AZJ230425B337

**P/NO:** HCS3/43FT

**P/O NO:** JL23020242

**INVOICE NO.:** 7TMW230511

**HEAT NO:** S230109AA13

**ITEM:** T1602017

**SIZE:** U3/4"-10\*3"

**MARKING:** TD S304

**MATERIAL:** 304

**MFR:**

**LOT SIZE:** 4590.000PCS

**MECHANICAL PROPERTIES:**

**SAMPLING PLAN:** ANSI/ASME B18.18.  
1M

## DIMENSION(UNIT:MM)

INSPECTION ITEMS	SAMPLING SIZE	STANDARD	ACTUAL RESULT	AC/RE
MAJOR DIAMETER	32	18.68—19.00	18.83—18.87	32/0
THICKNESS	32	11.00—11.10	11.07—11.10	32/0
LENGTH	32	73.66—76.20	74.55—74.83	32/0
WIDTH ACROSS FLATS	32	27.97—28.12	28.07—28.12	32/0
VISUAL	80	OK	OK	80/0
GO GUAGE	32	OK	OK	32/0
NO-GO GUAGE	32	OK	OK	32/0

## PHYSICAL PROPERTIES

INSPECTION ITEMS	SAMPLING SIZE	STANDARD	ACTUAL RESULT	AC/RE
------------------	---------------	----------	---------------	-------

## CHEMICAL COMPOSITION ANALYSIS(%)

C	Si	Mn	P	S	Ni	Cr	Mo	Cu	N
0.018	0.35	1.04	0.036	0.002	8.01	18.24			0.047

Conclusion: Products are judged to be qualified according to the standard.

*Wing Kong*  
Q.A.MANAGER

20858

INSPECTOR CODE

05/19/2023

DATE

1/1

PAGE